
     WB LV25 DLP
                               r.v. 2026



1

No. ID zboží Název

1 R670 Engine

2 DL10800B1/01 Muffler heat shield

3 DL10700/01 Muffler guard

4 0102005020 Bolt - M5*20

5 0201010000 Nut - M10

6 0401010000 Spring washer

7 0301010000 Washer - 10

8 0302010000 Washer - 10

9 0101010055 Bolt - M10x55

10 DL10000B1/44 Connecting plate

11 40R0109012 Bolt - 5/16*24-20

12 0301012000 washer - 12

13 0401012000 Spring washer - 12

14 DL10100/02 Bolt - 7/16*14-25

15 DL10700 Oil tank

16 0102006025 Bolt - M6x25

17 0302006000 Washer - 6

18 DL10800 Cushion

19 DL10300B1/44 Frame weldment

20 DL10400/44 Thermal baffle

21 0102006020 Bolt - M6x20

22 0301006000 Washer - 6

23 0202006000 Nut - M6

24 DL10500/44 Battery cover

25 0107006016 Bolt - M6x16

26 0211006000 Dish nut - M6

27 0401006000 Spring washer

28 DL10600/44 Pressing plate of battery

29 DC12036 Battery12V-285CCA

30 WB6607007 Cable of cathode

31 WB6607008 Cable of anode

32 WB6600044 Cable of engine

33 B10106016 Stainless bolt M6*16

34 B40106000 Stainless flat washer

35 B41106000 Stainless spring washer

36 B30106000 Stainless nut

37 DL12000 battery bottom plate

38 DL13000 battery upper plate

Main frame part list



Model:WBDL5021R
Service code:WBDL5021RBL2508
Volute assembly



2

No. ID zboží Název

1 DL20000/44 Volute

2 0101010030 Bolt - M10x30

3 0401010000 Spring washer - 10

4 0301010000 Washer - 10

5 40E0109000 Pressing line plate

6 YDL5002 Wear resistant plate assembly

7 DL20100C2 Wear resistant plate

8 0109008020 Screw - M8x20

9 0301008000 Washer - 8

10 0302008000 Washer - 8

11 0202008000 Nut - M8

12 1101006050 Key - 6.3x6.3x50

13 DL20200B1/22 Blower disc

14 DL20300B1/22 Cutting blade

15 0401012000 Spring washer - 12

16 DL20204C2 Central bolt

17 0101005016 Bolt - M5x16

18 0401005000 Spring Washer

19 0301005000 Washer

20 DL20400 Switch

21 DL20500/44 Front cover 

22 DL20600/44 Inlet cover

23 0107008120 Bolt - M8x120

24 DL20700/44 Partition

25 DL20800/44 Pressing plate

26 DL20900/44 Washer

27 DL21000/44 Washer

28 DL21100/44 Discharging Pipe

29 0101006050 Bolt - M6x50

30 10FS061201/22 U-type lever

31 0301006000 Washer - 6

32 0202006000 Nut - M6

33 DL21200/02 Limit pin

34 10FS061401 Pressing spring

35 0501002030 Split pin

36 10FS161311 Sliding bush of limit pin

37 0101008020 Bolt - M8x20

38 DL21300B1/44 Cap of discharging outlet 

39 30CH40100/44 Fixing plate

40 0302010000 Washer - 10

41 0202010000 Nut - M10

42 30CH40200/44 Locking lever

43 4SH1301010 Bush

44 DL21400/40 Supporting pipe

45 16SH44000 Clip

46 DL21700 Hanging chain

47 40R0906000 Plastic lever

48 46R0138010 Plastic lever

49 0703008012 Pin 8*12

50 DL21800/01 Mind disc pad

Volute assembly



Model:WBDL5021R
Service code:WBDL5021RBL2508
Nozzle assembly



3

No. ID zboží Název

1 KG252-272 Clamp

2 DL30701 Nozzle

3 DL30000/22 Front inlet of nozzle

4 DL30100/22 Fixing ring

5 0202006000 Nut - M6

6 0301006000 Washer - 6

7 0101006050 Bolt - M6x50

8 DL30200 Handle sheath

9 DL30300/40 Handle of nozzle

10 0101010050 Bolt - M10x50

11 0301010000 Washer - 10

12 0202010000 Nut - M10

13 0101008020 Bolt - M8x20

14 0301008000 Washer - 8

15 DL30400/22 Fixing frame of wheel

16 0202008000 Nut - M8

17 0101008050 Bolt - M8x50

18 DL30500 Wheels

19 0201008000 Bolt - M8

Nozzle assembly part list



Model:WBDL5021R
Service code:WBDL5021RBL2508
Hanging frame

1

2

7

3

12
13

1413

11

3

4 5 6
8 9

4

10



4

No. ID zboží Název

1 DL40000/22 Hanging frame weldment

2 DL40100A1/02 Hand wheel of hanging frame

3 0301008000 Washer - 8

4 0202008000 Nut - M8

5 0301006000 Washer - 6

6 0202006000 Nut - M6

7 DL40200/22 Fixing plate 

8 DL40300 Nylon plate

9 0108006016 Screw - M6x16

10 DL40400 Plate

11 0108008020 Screw - M8x20

12 0101016110 Bolt - M16x110

13 0301016000 Washer - 16

14 0202016000 Nut - M16

Hanging frame



1

2

6

7

8

10

3 4 5

9

Model:WBDL5021R
Service code:WBDL5021RBL2508
Joint of discharging



5

No. ID zboží Název

1 DL50000/44 Joint of discharging pipe

2 10FS061201/22 U-type lever

3 0101006050 Bolt - M6x50

4 0301006000 Washer - 6

5 0202006000 Nut - M6

6 DL21200/02 Limit pin

7 10FS061401 Pressing spring

8 0501002030 Split pin

9 0301008000 Washer - 8
10 10FS161311 Bush

Joint of discharging pipe


